_ AMC SPIRIT, PACER, CONCORD, + 304 ~ 360 CUBIC INCH
cJ-5, CJ-7, CHEROKEE, WAGONEER A en STPERING
and PICK=UP V-8 * WITH OR WITHOUT AIR PUMP

3/ANCx ) WLW & FW
3/3 NC x 7/8 W/LW, \‘
ORIGINAL a

CONL BRACKET R [ &) ™
- 9: [ S/16" FLAT W
COMPRESSOR /56" MOV
BRACE 3/ANC x 1-1/2 SPACER (1
> W/FW & LW on Standaxd
COMIRESSOR Stearing M

BRACE Onty}

3/18 MOUNT

3/8 8T
SPACER ¢
NOTE: Use LR
without xlters
mator brace.

5/4" MOUNT SPACER (WELDED)

COMPRESSOR MOUNT

NC x 5-1/2
i e
®

ORIGINAL h¥E

ALTERNATOR

BEACE

® \ IANC x
1-3/4 W/LW

TO ATTACHK ALTERNATOR

PULLEY
ALTERNATOR FOR
PULLEY PASSENGER
/8" \ - CAR MODELS
EPACER £
-\\ @ 1/87 SPACFR ;; 'Xa“l;s x
yom @ @/_ = ORIGINAL
JEEP G, WASHER
MODELS o @ & NUY ORIGINAL ALTESNATOR
L-.'@ BRACKET & MARD'WARE
ORIGNAL ‘
WASHER & NUT ALTERNATOR
TERNATOR PULLE
COMPRESSOR DRIVE RELT: DAYCO 15540 (2) ':",n; R:?L- . 01;‘16‘!\: ot KE.BOOO

(MATLHMED SET)



ZDESCRIPTION QUANTITY DESCRIPTION QUANTTTY
8000-1 Compressor Mount 1 3/8 ¥ x 1 3/} Bolt-Nex Hd. 1
8000-2 Compressor Brace 1 3/8 ¥C x 5% Bolt-Mex Hd, 1
8000-3 Compressor Brace 1 7/16 ¥C x 3/, Bolt-Hex Ed, 1

dtermator Fulley 1 3/8 HF Wt 1
3/16" Hount Gpacer 1 3/8" Lockwasher 9
7/16" ¥ount Epacer 1 1/16" Lockwaaner 1
1/8" Pulley Sprcer 1 5/16" Flatwsaler 1
3/8 X&' x 7/8 Bolt-Hex Hd, s 3/8" Flatwasher 3
3/8 ¥C x 1 Bolt-Hex Ed, 1 15500 (Dayco) Drive Belt 2
3/8 NC x 1% Bolt-Hex Hd, 1

1.

2

3.

5.
b,

71

IRSTALLATION INETRUCTIONS

Disconnect battery. Drain and remove radiator, Remove fustory fan asgenbly
and discaxd alternator belt,

Bamove and discexd eingle groove alternator yulley and key if equipped,
Install furniehed alternator pulley uaing 1/8" spaser in frant of palley

for all passanger cars or behind pulley for all Jeepa snd roplace criginal
woghor and mut.

Install mount mesembly es follows:

&, Beourely fasten compressor to compressor mount, Install compresser mount
on engine,

b« Inetall coppreasor braos to engine locating 6o0il and bracket on top of
brace. Fustan {0 compressor.

©. Inatall eide compressor brace using 5/16" flatwesher between power

pteering bracket and bruce. Use 7/16" spacer only for mtandard eteering
modela,

A1l above assembly bolte should now be uniformly tightened to prevent etrain
ar migalignment,

Inaotall coil then olutch und condansar.,

Beplace factory fan aspsembly. Thread belts ss shown in achematic. Adjust each
blt to proper tensian and tighten all balts gecurely,

Replace radiator and add coolant. Connect battery.



